
1 

 

Middle Chattahoochee Regional Water and Sewer Authority 

REQUEST FOR STATEMENTS OF QUALIFICATION FROM 
QUALIFIED CONTRACTORS 

RFQ # 2022_A 
Owner’s Engineer for Middle Chattahoochee Wholesale Water System Improvements 

Project 
RESPONSE DUE DATE: February 18, 2022, 5:00 PM EST 

 
The Middle Chattahoochee Regional Water and Sewer Authority (“Authority”) seeks an experienced 
engineering firm to help guide the Authority in the implementation of a new water system.  An Owner’s 
Engineer will be secured to manage the implementation program including schedule, safety, cost, and 
quality of a new raw water intake, a new water treatment plant, new distribution lines and connections 
to existing distribution systems, a finished water storage tank, and to develop a public outreach 
[...]
tanks (with secondary containment), a day tank, transfer pump, and metering pumps.  The bulk tanks will be 



designed to provide a minimum of 30 days of supply, and the day tank will provide a maximum of 30 hours of 

supply at 6 MGD. Tanks will be equipped with an overflow, drain, and liquid level indicator. Outputs from the 

liquid level indicators/instrumentation are provided to the WTP SCADA system. The sodium hypochlorite system 

will be located inside the Chemical Building. Sodium hypochlorite will be dosed in the filtered water piping prior 

to the clear wells using an inline chemical feed quill. The quill can be retracted from the filtered water pipeline for 

maintenance without requiring the pipeline to be removed from service. Positive displacement chemical feed 

pumps will be provided to dose the sodium hypochlorite. Redundant chemical feed pumps are proposed so that a 

spare/standby pump is available when needed. The PER was modified (Section 5.8, paragraphs 4, 5, and 

6page 27) to include clarification/confirmation. 

Revised: Requirement Satisfactory met 

 

Comment 7: 

 

EDP Comment 7: Iron and manganese control treatment process must meet specific local conditions as 

determined by engineering investigations, including chemical analyses of representative samples of water to be 

treated as required in Section 9.12 of the EPD’s Minimum Standard, March 2021. The Division would like to 

know which of the potassium or sodium permanganate the Authority is planning to use for Fe and Mn control. 

Please provide some information to support the choice. 

 

Krebs Engineering Revised Comment 7:  The Authority will utilize chlorine dioxide as a pre-oxidant for the 

treatment process. Please see the response to Item No. 4 above for the proposed chlorine dioxide facilities. 2021 

monthly operating reports (MOR’s) are attached for the Fort Benning WTP. The PER was modified (Section 

2.3, page 15, Table 2.2, and Section 5.8, paragraph 3, page 26) to include this information. 

Revised: Requirement Satisfactory met 

 

Comment 8 

 

EDP Comment 8: For corrosion control, the Authority shall either conduct a corrosion control study as required 

by Section 9.13.1 of the Minimum Standard or provide some information of another plant using the same source 

of raw water and the same chemical to justify their choice of lime or another chemical as their corrosion control 

agent. Whether the Water System will apply the same corrosion control methods used by the City of Atlanta 

Water System. 

 

Krebs Engineering Revised Comment 8: The City of Atlanta indicated in October that they are using liquid 

lime and an orthophosphate (phosphoric acid) to develop and maintain a coating on the interior pipe walls as a 

means of providing corrosion control. The Authority will make provisions to utilize the same corrosion control 

methods, including liquid lime, but will also conduct a corrosion control study during startup/commissioning 

(once the Authority’s new treatment facilities are constructed). The corrosion control study will:  

1. Confirm the chemical addition/corrosion control practices being used by the City of Atlanta at that time.  

2. Confirm chemical selection, dosing, and compatibility of corrosion control chemical(s) in the Atlanta 

distribution system to finished water being treated and distributed by the Authority. 

Liquid lime has also been used successfully to treat raw water from the Chattahoochee River at the Fort Benning 

WTP since 2011. The PER was modified (Section 2.4, paragraph 1, page 15) to include this information. 

Revised: Requirement Satisfactory met 

 

Comment 9 

 

EDP Comment 9: Micro screening is required for conventional treatment in accordance to Section 9.2 and 

should be design in accordance to Section 9.2.1 of the Georgia Minimum Standard, March 2021. 

 

Krebs Engineering Revised Comment 9: The proposed conventional treatment processes (raw water screening, 

rapid mixing, flocculation, sedimentation, gravity filtration, and disinfection) are identical to the ones listed in 



Section 9.1d of the Minimum Standards (March 2021). Respectfully, while micro screening is mentioned as one 

of the treatment options in Section 9.2 of the Minimum Standards (March 2021), it has been our understanding (in 

Georgia and elsewhere) that micro screening is not typically required or used for conventional surface water 

treatment. In our opinion, it is not necessary when filters are already being used, and it is not suitable (in lieu of 

filters) for surface water use. Therefore, the proposed conventional water treatment facility does not include micro 

screening. 

Revised: Requirement Satisfactory met 

 

Comment 10 

 

EDP Comment 10: Pre-sedimentation basin should be designed in accordance to Section 9.3.1 and a means of 

maintaining and cleaning basins without interruption shall be provided as stated in Section 9.3.1.a. of the EPD’s 

Minimum Standards of March 2021. Provisions for by-passing pre-sedimentation basins shall be included in 

accordance to Section 9.3.1.c. of the EPD’s Minimum Standards of March 2021. 

 

Krebs Engineering Revised Comment 10: The sedimentation basins are designed in accordance with Section 

9.3.1 of the Minimum Standards (March 2021) to include: 

 1. Section 9.3.1a – The basins are equipped with continuous sludge removal systems as shown on drawing C-6-

01 and as specified in Section 44-46-11.  

2. Section 9.3.1b – The basins are provided with a concrete baffle wall to disperse incoming water across the full 

width and to prevent short-circuiting. The baffle wall is shown on drawing C6-01.  

 3. Section 9.3.1c - A by-pass pipe will be provided to enable the Authority to by-pass the sedimentation basins. 

 

Section 9.3.1c:   The proposal to install a by-pass pipe for the sedimentation basin will trigger or mean Direct 

Filtration proposal as specified in Section 9.8 of the Georgia Minimum Standards for Public Water System March 

2021.   

The City shall design the Sedimentation basin in compliance to Section 9.3.4 and 9.3.6 of the Georgia Minimum 

Standards for Public water System, March 2021. 

Alternatively, the City shall comply with Direct Filtration Section 9.8 of the Georgia Minimum Standards for 

Public water System, if they intend to by-pass the Sedimentation basin treatment unit. 

Comment 11 

 

EDP Comment 11: Rapid mix/ coagulation should be designed in accordance to Section 9.3.2 and a streaming 

current detector for continuous monitoring of coagulant dosage to assist in optimizing the coagulation process 

should be installed in accordance to Section 9.3.2.d. of the EPD’s Minimum Standards of March 2021. 

 

Krebs Engineering Revised Comment 11: The proposed rapid mix/coagulation process is designed in 

accordance with Section 9.3.2 of the Minimum Standards (March 2021). The proposed rapid mix provides for no 

more than 30 seconds of mixing at 6 MGD. The proposed rapid mixer is a mechanical, vertical shaft mixer with a 

motor and gearbox that are located above the water level. The velocity gradient imparted by the mixer is greater 

than 750 (ft/sec)/ft. The rapid mix basin is located adjacent to the flocculation basins. The rapid mixer will have a 

streaming current detector which will be monitored by the WTP SCADA system and includes the capability to 

control the coagulant feed rate based on the data provided by the streaming current detector. This is a similar 

arrangement to the one that has been used at the CWW Fort Benning WTP since 2010. The PER was modified 

(Section 5.5, paragraph 1, page 23) to provide clarification/confirmation. 

Revised: Requirement Satisfactory met 

 

 

 

 



Comment 12 

 

EDP Comment 12: For the plate settlers, the Authority can choose either to conduct a pilot study in accordance 

to Section 9.3.6 or to provide data of a system with the same water quality using the same type of plate settlers. 

Provisions should be made in accordance to Section 9.3.4.m and n for sludge removal and disposal. 

 

Krebs Engineering Revised Comment 12: The Authority chose to use stainless steel plate settlers based on their 

consistency, durability, and overall performance with similar surface water conditions. Stainless steel plate 

settlers were installed at the Fort Benning WTP and they have successfully treated raw water from the 

Chattahoochee River since 2011. The plate settler design for the Authority’s treatment facilities will have a more 

conservative loading rate than the Fort Benning WTP. The Fort Benning WTP plate settlers have a design loading 

rate of 0.3 gpm/sf. The proposed plate settlers will have a design loading rate of 0.205 gpm/sf. The raw water and 

settled water turbidity data for the Fort Benning WTP can be found in the attached monthly operating reports. The 

proposed continuous sludge removal and disposal facilities are designed in accordance with the Minimum 

Standards (March 2021). The sludge is collected inside the settling basins with continuous sludge removal 

equipment. The equipment includes a collection header driven by a cable system. The collection header has 

specially designed orifices that provide for the removal of sludge from the entire width of the sedimentation basin 

and operate clog-free. The sludge pipelines are 4-inch in diameter and larger. All sludge collection valves and 

valve actuators are located outside of the sedimentation basin. The sludge is collected and piped to the solid’s 

retention ponds, where it will be periodically removed and legally disposed of off-site. The PER was modified 

(Section 5.5, paragraphs 2 and 3, pages 23-24) to provide clarification/confirmation. 

Revised: Requirement Satisfactory met 

 

Comment 13 

 

EDP Comment 13: An Engineering Report will be required for the demonstration of the optimization of 

chlorination of finished drinking water by continuous disinfection treatment using sodium hypochlorite as 

required in Section 9.9 of the EPD’s Minimum Standard, March 2021. 

9.9 DISINFECTION An engineering report submission is a requirement for the demonstration of the optimization 

of chlorination of finished drinking water by continuous disinfection treatment using any of the following 

treatment techniques: Chlorination; Chloramination; Chlorine Dioxide; Ozonation; Mixed Oxidant Types; 

Ultraviolet Disinfection and other approved methods. Chlorine is the disinfecting agent commonly used. 

Chlorination may be accomplished with liquid chlorine, calcium or sodium hypochlorite or chlorine dioxide. 

Other disinfecting agents will be considered, providing reliable application equipment is available and testing 

procedures for a residual are recognized in "Standard Methods for the Examination of Water and Wastewater," 

latest edition. 

 

Krebs Engineering Revised Comment 13:  During the startup/commissioning period, the Authority will 

evaluate the optimization of chlorine to include the sodium hypochlorite feed rate, point of application, and CT, 

with consideration for pH, ammonia, taste producing substances, temperature, bacterial quality, THM formation, 

and chlorine residual in the Authority’s transmission system. The results will be summarized in an engineering 

report, along with the tracer study described below, and submitted to EPD 

Revised: Requirement Satisfactory met 

 

 

 

 

 

 

 

 

 



Comment 14 

 

EDP Comment 14: Although a theoretical CT study was conducted, real analysis will be required in accordance 

with Section 9.9.4 of the EPD’s Minimum Standards of March 2021 to make sure the system can provide the 

required CT and a log 3 removal. 

 

Krebs Engineering Revised Comment 14: CT has been calculated using the Georgia EPD “Surface Water Plant 

CT Calculator” (April 2005) to demonstrate the ability to achieve the required CT at a range of pH and 

temperature expected at the proposed facilities. A tracer study will be conducted during the commissioning period 

(once the treatment facilities are constructed) in accordance with Section 9.9.4 of the Minimum Standards (March 

2021). The results will be summarized in an engineering report, along with the evaluation of chlorine/sodium 

hypochlorite optimization described above and submitted to EPD. The proposed clearwells are similar in size, 

geometry, piping, and capacity to the existing clearwells at the Snake Creek WTP in Carroll County, Georgia. CT 

data for the Snake Creek WTP is attached. The PER was modified (Section 5.7, paragraph 2, page 25) to include 

this information. 

Revised: Requirement Satisfactory met 

 

Comment 15 

 

EDP Comment 15: Provisions shall be made for turnover of the water in the storage tank and/or booster 

chlorination and storage structures should be designed to ensure water age does not exceed five days in 

accordance to Section 10.4 of the EPD’s Minimum Standard of March 2021. 

 

Krebs Engineering Revised Comment 15: Hydraulic modeling was performed for the proposed wholesale water 

transmission system and elevated storage tank to evaluate and confirm turnover of the water in the storage tank.  

1. Section 10.4a, b, & c: The proposed water storage facility is designed to eliminate short circuiting and 

stratification and achieve adequate mixing. It includes a separate inlet and outlet. The inlet extends approximately 

½ up into the bowl, and it includes a 45-degree bend to promote tangential flow along exterior bowl surfaces for 

mixing.  

2. Section 10.4d: The finished water storage is designed to facilitate fire flow and pressure requirements and to 

meet average daily demand while maximizing daily volume turnover to minimize water age. Finished water 

storage for the MCRWSA elevated storage tank is designed to match the hydraulic grade line of the existing City 

of Atlanta elevated storage tank that currently serves the member cities of Fairburn and Union City. This 

hydraulic grade line is greater (higher) than that of the City of Palmetto’s water distribution system.  

3. Section 10.4e: The current combined average daily water demand for the three member cities is approximately 

3.1 MGD. Therefore, the Authority’s proposed 1 MG water storage tank provides less than two days of storage. 

The PER includes recommendations for each member city to evaluate and construct elevated water storage tanks 

in their respective existing distribution systems as determined by their engineers to be necessary and appropriate 

(in accordance with Minimum Standards, 2021). 

Section 10.4f: Water storage is less than five days. The Authority’s anticipated current combined average daily 

water demand is approximately 3.1 MGD. Hydraulic modeling and analysis of the Authority’s proposed 1 MG 

elevated water storage tank concluded that the maximum water age is approximately 54 hours at the current 

demand of 3.1 MGD, and the water age is approximately 30 hours at a water demand of 6 MGD. The PER 

includes recommendations for each member city to evaluate and construct elevated water storage tanks in their 

respective (existing) distribution systems as determined by their engineers to be necessary and appropriate (all in 

accordance with Minimum Standards, 2021). The PER was modified (Section 6.6, paragraphs 3 and 4, pages 

40-41) to include this information. 

Revised: Requirement Satisfactory met 

 

 

 

 



Comment 16 

 

EDP Comment 16: Booster pump shall be used to prevent area of low pressure in accordance to Section 11.4 of 

the EPD’s Minimum Standards of March 2021. 

 

 Krebs Engineering Revised Comment 16: Hydraulic modeling of the water transmission system was performed 

to confirm that minimum pressure requirements were maintained without the need for a booster pump station. 

Therefore, no booster pumps are required or provided at this time for the Authority’s wholesale water 

transmission system. The new system utilizes the new finished water pump station (at the water treatment facility) 